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Applicant :  DEONET Production B.V.

Address :  Dillenburgstraat 29,5652 AM, Eindhoven, The Netherlands.

Name of sample : Bluetooth Soul Speaker

Receiving Date : Jun. 29, 2021, Aug. 06, 2021

Test Date : Jun. 29, 2021- Jun. 30, 2021, Aug. 06, 2021- Aug. 11, 2021

Test Address . No.47-3, Industrial Road, Zhushan, Dalong Street, Panyu
District, Guangzhou, Guangdong, China

Test Method(s) : Please refer to“Test Results”

Testing Item(s) : Pb, Cd, Hg, Cr (VI), PBBs, PBDEs, DEHP, DBP, BBP, DIBP

Decision Basis : RoHS Directive-2011/65/EU and Amendment (EU) 2015/863

Conclusion : Pass

Signed for and on behalf of
Shenzhen United Testing Technology Co.,Ltd
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Ua'\j TD “7 Aug. 12,2021

Issue Date
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1. Conclusion

This sample(s) was tested according to applicant requirements. According to the test results, the
conclusions are as follows:

. Test Ie(s) Testing Standard(s) Decision Basis Conclusion
Article Name
Pb, Cd, Hg, Cr (VI), IEC 62321-2:2013 .
4 | PBBs, PBDEs, DEHP, | IEC 62321-3-1:2013 arﬁ"figgﬁ;ﬁﬁgi 12/(6)%%63 Pass
DBP, BBP, DIBP IEC 62321-8:2017

2. Sample information(s)

The following information of sample(s) was/were submitted and identified by applicant:
Product Model : AUBSO1

Manufacturer . ASVO TECHNOLOGY CO.,LTD

3. Test Part Description
The sample(s) was/were disassembled according to IEC 62321-2:2013.

No. Description Material
MO001 Black plastic Polymer
MO002 Silver grey screw Metal
MO003 Black dust cover Polymer
MO004 Black rubber edge Polymer
MO005 Black paper cone Polymer
MO006 Copper coil Metal
MO007 Yellow bullet Polymer
MO008 Silver grey metal bracket Metal
MO009 Magnet Metal
MO10 Black sponge Polymer
MO11 Green PCB Polymer
MO12 Silver grey metal (USB) Metal
MO13 White net-White coating Polymer
MO14 White net-Silver grey metal Metal

Note:

1.This table is used to identify each test part of the Sample. Different descriptions in the "Description”
column are only used to distinguish each test part. "Material" column are only gives a simple Description of
the material of each test part, which does not mean that this is the result of a material identification.

2.The test articles (parts/material) is specified by the applicant.
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4. Test Results

4.1 Element screening and Phthalates testing

Page 3/ 10

IEC 62321-3-1:2013 requires XRF samples to be used for the screening of substances to be
tested. The method detection limit (MDL, mg/kg) of XRF for each element is as follows:

Test Item(s)

Lead (Pb)

Cadmium (Cd)

Mercury (Hg)

Chromium (Cr)

Bromine (Br)

MDL

10 10

10

10 20

The screening range of XRF for each element in different materials is as follows (mg/kg):

Element Polymers Metals Composite material
Lead (Pb) BL<(700-38)<X< BL<(700-38)<X< BL<(500-38)<X<
(1300+38)<OL (1300+38)<OL (1500+38)<OL
. BL<(70-38)<X< BL<(70-38)<X<
<X< +30)<
Cadmium (Cd) (130438)<OL (130438)<OL MDL<X<(150+38)<OL
Mercury (Hg) BL<(700-38)<X< BL<(700-38)<X< BL<(500-38)<X<
Ty (He (1300+38)<OL (1300+38)<OL (1500+38)<OL
Chromium (Cr) BL<700-36<X BL<700-36<X BL<500-36<X
Bromine (Br) BL<300-36<X -- BL<250-36<X

Notes:
1."d" is the standard deviation of analysis results.
2. The measured value of the object to be measured is located in BL area, and the result is “Pass”; Located in

area X, the result is uncertain and requires chemical quantitative analysis; Located in OL area, the result is “Fail”.

DEHP, DBP, BBP and DIBP are analyzed by GC-MS. According to the requirements of the
RoHS Directive, The content of DEHP, DBP, BBP and DIBP<1000mg/kg (0.1%).

4.1.1 M001

Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict

Substance
Pb - 1IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
gggzs Br - IEC 62321-3-1:2013 20 ND mg/kg Pass
DEHP 117-81-7 IEC 62321-8:2017 50 ND mg/kg Pass
DBP 84-74-2 IEC 62321-8:2017 50 ND mg/kg Pass
BBP 85-68-7 IEC 62321-8:2017 50 ND mg/kg Pass
DIBP 84-69-5 IEC 62321-8:2017 50 ND mg/kg Pass
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4.1.2 M002
Cantrolled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- 1EC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
PBBs Br _ B B _ B _
PBDEs
DEHP 117-81-7 . - - - -
DBP 84-74-2 -- -- -- -- --
BBP 85-68-7 - h - - -
DIBP 84-69-5 -- -- - -- --
4.1.3 M003
Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- 1EC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
llzggijs Br -- IEC 62321-3-1:2013 20 ND mg/kg Pass
DEHP 117-81-7 IEC 62321-8:2017 50 ND mg/kg Pass
DBP 84-74-2 IEC 62321-8:2017 50 ND mg/kg Pass
BBP 85-68-7 IEC 62321-8:2017 50 ND mg/kg Pass
DIBP 84-69-5 IEC 62321-8:2017 50 ND mg/kg Pass
4.1.4 M004
Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
gggzs Br -- IEC 62321-3-1:2013 20 ND mg/kg Pass
DEHP 117-81-7 IEC 62321-8:2017 50 ND mg/kg Pass
DBP 84-74-2 IEC 62321-8:2017 50 ND mg/kg Pass
BBP 85-68-7 IEC 62321-8:2017 50 ND mg/kg Pass
DIBP 84-69-5 IEC 62321-8:2017 50 ND mg/kg Pass
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4.1.5 M005
Cantrolled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- 1EC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
ll;ggzs Br -- IEC 62321-3-1:2013 20 ND mg/kg Pass
DEHP 117-81-7 IEC 62321-8:2017 50 ND mg/kg Pass
DBP 84-74-2 IEC 62321-8:2017 50 ND mg/kg Pass
BBP 85-68-7 IEC 62321-8:2017 50 ND mg/kg Pass
DIBP 84-69-5 IEC 62321-8:2017 50 ND mg/kg Pass
4.1.6 M006
Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- 1EC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
PBBs Br _ B K _ B _
PBDEs
DEHP 117-81-7 -- -- -- -- --
DBP 84-74-2 -- -- -- -- --
BBP 85-68-7 -- -- -- -- --
DIBP 84-69-5 -- -- -- -- --
4.1.7 M007
Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
gggzs Br -- IEC 62321-3-1:2013 20 ND mg/kg Pass
DEHP 117-81-7 IEC 62321-8:2017 50 ND mg/kg Pass
DBP 84-74-2 1IEC 62321-8:2017 50 ND mg/kg Pass
BBP 85-68-7 IEC 62321-8:2017 50 ND mg/kg Pass
DIBP 84-69-5 IEC 62321-8:2017 50 ND mg/kg Pass

AT AL e AR PR )
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4.1.8 M008
Cantrolled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
PBBs Br _ B B _ B _
PBDEs
DEHP 117-81-7 . - - - -
DBP 84-74-2 -- -- -- -- --
BBP 85-68-7 - h - - -
DIBP 84-69-5 -- -- - -- --
4.1.9 M009
Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
PBBs Br _ B K _ B _
PBDEs
DEHP 117-81-7 -- -- -- -- --
DBP 84-74-2 -- -- -- -- --
BBP 85-68-7 -- -- -- -- --
DIBP 84-69-5 -- -- -- -- --
4.1.10 M010
Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- 1IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
gggzs Br -- IEC 62321-3-1:2013 20 ND mg/kg Pass
DEHP 117-81-7 1IEC 62321-8:2017 50 ND mg/kg Pass
DBP 84-74-2 IEC 62321-8:2017 50 ND mg/kg Pass
BBP 85-68-7 IEC 62321-8:2017 50 ND mg/kg Pass
DIBP 84-69-5 IEC 62321-8:2017 50 ND mg/kg Pass

AT AL e AR PR )
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4.1.11 MO11
Cantrolled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- 1EC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
ll;ggijs Br -- IEC 62321-3-1:2013 20 ND mg/kg Pass
DEHP 117-81-7 IEC 62321-8:2017 50 ND mg/kg Pass
DBP 84-74-2 IEC 62321-8:2017 50 ND mg/kg Pass
BBP 85-68-7 IEC 62321-8:2017 50 ND mg/kg Pass
DIBP 84-69-5 IEC 62321-8:2017 50 ND mg/kg Pass
4.1.12 M012
Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- 1EC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
PBBs Br _ B K _ B _
PBDEs
DEHP 117-81-7 -- -- -- -- --
DBP 84-74-2 -- -- -- -- --
BBP 85-68-7 -- -- -- -- --
DIBP 84-69-5 -- -- -- -- --
4.1.13 M013
Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict
Substance
Pb -- 1IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
gggzs Br -- IEC 62321-3-1:2013 20 ND mg/kg Pass
DEHP 117-81-7 1IEC 62321-8:2017 50 ND mg/kg Pass
DBP 84-74-2 1IEC 62321-8:2017 50 ND mg/kg Pass
BBP 85-68-7 IEC 62321-8:2017 50 ND mg/kg Pass
DIBP 84-69-5 IEC 62321-8:2017 50 ND mg/kg Pass
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4.1.14 M014

Controlled Test Substance | CAS No. Test Method MDL Result Unit Verdict

Substance
Pb -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cd -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Hg -- IEC 62321-3-1:2013 10 ND mg/kg Pass
Cr(V]) Cr -- IEC 62321-3-1:2013 10 ND mg/kg Pass
PBBs Br _ B B _ B _
PBDEs
DEHP 117-81-7 -- -- -- -- -
DBP 84-74-2 -- -- -- -- --
BBP 85-68-7 -- -- -- -- -
DIBP 84-69-5 -- -- -- -- -

Remarks:

1) Img/kg = 0.0001%

2) MDL=Method Detection Limit

3) ND= Not Detected(<MDL)

4) “--”=No Testing or Blank or Not applicable.
5) Polybrominated biphenyls (PBBs) included:

Monobromobiphenyl, Dibromobiphenyl, Tribromobiphenyl, Tetrabromobiphenyl,

Pentabromobiphenyl, Hexabromobiphenyl, Heptabromobiphenyl, Octabromobipheny],

Nonabromobiphenyl, Decabromobiphenyl.
6) Polybrominated diphenyl ethers (PBDEs) included:

Monobromodiphenyl ether, Dibromodiphenyl ether, Tribromodiphenyl ether,

Tetrabromodiphenyl ether, Pentabromodiphenyl ether, Hexabromodiphenyl ether,

Heptabromodiphenyl ether, Octabromodiphenyl ether, Nonabromodiphenyl ether,

Decabromodiphenyl ether.
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5. Sample Photo(s)
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Sample pictures are only used to inform the applicant that the samples received and tested in our
laboratory are shown in the picture, and do not prove the appearance and quality of the applicant 's

products.

This report replaces the test report numbered UNIB21062906HR-01 and the test report numbered
UNIB21062906HR-01 is invalid.

******End Of Report******
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This report must have the signature of the authorized signatory and the special seal of the
report, otherwise it will be considered invalid. If there is no anti-counterfeiting electronic seal of
the laboratory in the report in PDF format or it is displayed as "X", the report is invalid.
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This report shall not be modified, added or deleted without authorization.
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The results of this report are only valid for the samples provided by Applicant to our laborat

ory for inspection (That is, samples received by our laboratory. Without special explanation, it refers
to the samples presented in the report "Sample Photo(s)").
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If there is any objection to the test data and conclusions of this report, please submit it in
writing within 10 working days after the date of issuance of the report.
5. REARNFBHEFRE, NMIEHIARE (BXEHIRIN, IRATENE AL M 58
s

Without the written consent of the company, this report shall not be copied (except for full copy),
nor shall it be used as publicity materials or advertising.
6~ R BT A E A, AFER T IESCN

The cover of the report is for decoration only, not included in the body of the report.
7. A w) AR IR S 5 BTk S B FE RO, SE NEAERN, TR
et g

The paper report issued by our company has the same effect as the electronic report. In
case of any difference between the two, the electronic report shall prevail.
8+ A A AR OISR B A FE RO, AR IR, RO dE.

The Chinese and English reports issued by our company have the same effect. In case of
any difference in understanding, the Chinese version shall prevail.
O A T NG PR AL AR 2 F) Y H A 58 BE R T SO

Please provide the complete report documents issued by our company when inquiring the
report.
10 b F- 7 EARSEI GBS S VEADE RSO, SRS bRk, ORI P JoHE SR 2K
FLICHRP PR UL I, A S0 5 HY L ARG JerAs IR 75 >R A 4 SUELREAT HR A TLAC-G8:09/2019 H
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For cases where compliance is determined based on test values, when relevant specifications,
standards, documents, and customers have no relevant requirements and no other special
instructions, the test report issued by this laboratory is carried out in full value and adopts ILAC-
G8:09 /2019 "Simple Acceptance Rule" for judgment.
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In the People's Republic of China, when there is no CMA Accredited Symbol in this report,
the report is only for scientific research, teaching or internal quality control activities.

This document cannot be reproduced except in full, without the prior written approval of the Company. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested. To check the authenticity of testing report, please contact us.
ﬁﬂ”ﬁ?ﬂiﬁ%w H*ﬁ F&/A:E—.I SZ: 2F, Annex Bldg, Jiahuangyuan Tech Park, #365 Baotian 1 Rd, Tiegang Community, Xixiang Str, Bac’an District, Shenzhen,China.
2L l R ERRXE % #5885 1 X 5 H—% 365 S &7 2R B E # 24 (P.C.518102} Tel:+86-755-86180996 Fax:+86-755-86180156
GZ: #47-3, Industrial Road, Zhushan Village, Dalong Street, Panyu District, Guangzhou, China.

Shenzhen United Testing Technology Co. Ltd.
IFNTEER AR U4 TIbEs 47-3 (P.C.511450) Tel:+86-20-39277769 Fax:+86-755-86180156

http:/ /www.uni-lab.hk
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